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Item Parte Ref. No. Descripción Unit Precio（CLP) 

1 40480-56C05-000 Fr. Fork Assy.（TALARIA） Pcs  $  1.300.000  

2 40491-56C05-000 Fr. Fork L.  Legs (TALARIA) Pcs  $    460.000  

3 40501-56C05-000 Fr. Fork R. Legs (TALARIA) Pcs  $    460.000  

4 10598-56000-000 Bolt GB/T 6478-2015 M6*15 Pcs  $      3.500  

5 40496-56C05-000 Upper Crown Pcs  $     63.000  

6 40485-56c05-000 Rubber Cushion 
TL5500YS/φ42*φ50*16 

Pcs  $     16.500  

7 40497-56A70-000 Circlip ∅48 Pcs  $     10.000  

8 10599-56000-000 Bolt GB/T 6478-2015 M6*20 Pcs  $      4.500  

9 40481-56C05-000 Lower Crown/Steer Assy. Pcs  $    140.000  

10 10428-56000-000 Bolt M5*10 Pcs  $      3.500  

11 40497-56C00-000 Staple Bolt Pcs  $      5.500  

12 40499-56C01-000 Fr. L. fork protection guard Pcs  $     16.000  

13 40499-56C02-000 Fr. R. fork protection guard Pcs  $     16.000  

14 10427-56000-000 Bolt M5*8 Pcs  $      3.500  

15 40486-56C05-000 Fr. Wheel Axle Pcs  $     52.500  

16 40487-56C05-000 Set Bolt Pcs  $      7.000  

17 10599-56000-000 Bolt GB/T 6478-2015 M6*20 Pcs  $      4.500  

18 32010-56000-000 Fr. Fender  Pcs  $     20.000  

19 10726-56000-000 Washer GB/T 97.1(6Φ*Φ16*1) Pcs  $      3.500  

20 10440-56000-000 Screw GB/T70.2(M6*14) Pcs  $      3.500  

21 40492-56005-000 Oil Seal (including Anti-Dust Seal) Pcs  $     72.000  

 


